

TEST REPORT

Report No.: BVIPL/KS/BL/2828/4/2024
Test order dated: 27.04.2024

Date : 30.04.2024
Page: 1 of 1

Isha Greentech
(C Cube concrete Products)
S Gollahalli, Tavarekere, Bangalore – 562123.

TEST REPORT ON KERB STONE SAMPLE

Source of Sample : Sample supplied by the customer
Customer's Reference : E-mail dated 27.04.2024
Condition of samples : Satisfactory
UIN No. : 24017498
Project : Not Furnished
Period of test : 27.04.2024 to 30.04.2024
Test Method : IS:516 (Part 4) – 2018

I. COMPRESSIVE STRENGTH TEST:


Sl. No	Dimension of Test Specimen		Maximum Load (kN)	Equivalent cube compressive strength (N/sq.mm) \$
	Height (mm)	Dia (mm)		
1	145.6	92.6	106	18.8

As furnished by the customer.

\$ Core extraction, Trimming and Hard Plaster capping done by Bureau Veritas (India) Private Limited

- Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.

for **BUREAU VERITAS (INDIA) PRIVATE LIMITED**
Construction Services Laboratory


30/04/2024
SANJEEV PATGAR
Head - B&I Labs, South Region
Authorized Signatory

This page of the report is not under NABL Accreditation
END OF THE REPORT